

TEST REPORT

Technical Report: (5220)311-0836

Page 1 of 4 November 16, 2020





TEST REPORT

TO: EASTERN DRAGON INT'L ENTERPRISE

LTD.

FLAT A, 4/FLOOR, TSUEN HING FACTORY BUILDING, 36-40 FUI YIU KOK STREET,

TSUEN WAN., N.T. HK

ATTN: MR JACKY LEONG

LAB NO.: (5220)311-0836
FORM NO.: ED-1106-01
DATE IN: Nov 09, 2020
MODIFIED DATE: Nov 16, 2020
DATE OUT: Nov 16, 2020

DEPARTMENT: /
NO. OF WORKING DAYS: 1

PAGE 2 OF 4

OVERALL RATING	
PASS FAIL DATA	X

Vendor:	/	Agent:	/
Fabric Supplier/Mill:	/	Factory/Manufacturer:	/
P.O. No.:	/	Style No.:	ART NO: 486 (L486R)
Sample Description:	JAPAN IMITATION PEARL BUTTONS	Style Description:	/
Color:	10MM - NAVY	Country of Origin:	/
Claimed Fabric Weight:	/	Claimed Fabric Count:	/
Yarn Size:	/	Submitted Size:	/
Size Range:	/	FPU No.:	/
GPU No.:	/	End Use:	LADIES' KNITTED
			PULLOVER
Finishing:	/	Age Group:	ADULT
SKU:	/		

Product Category	1
Test Requested	
Previous Report No.	1

Submitted Fiber	
Content	
Actual Fiber Content	1
Suggested Fiber	/
Content	
Submitted Care	/
Instruction(s)	
Client Expected Care	/
Instruction	
Suggested Care	1
Instruction(s)	



TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
TOTAL LEAD CONTENT	X			

BUREAU VERITAS HONG KONG LTD.

- 1

WYLIE IP MANAGER - SOFTLINES

TEST RESULT

TOTAL LEAD CONTENT

TEST METHOD : WITH REFERENCE TO EN 16711-1: 2015 BY INDUCTIVELY COUPLED PLASMA OPTICAL EMISSION SPECTROMETRY (ICP-OES)

TEST ITEM(S)	ITEM / COMPONENT DESCRIPTION(S)	LOCATION(S)	STYLE (S)
I001	BLUE COATING (ON BUTTON)	-	-
1002	PEARLIZED WHITE PLASTIC (BUTTON)	_	_

MAXIMUM ALLOWABLE LIMIT : ND				
_	UNIT	RESULT		
TEST ITEM(S)	-	I001	I002	
PARAMETER	-	-	-	
TOTAL LEAD (PB)	MG/KG	ND	ND	
CONCLUSION	_	PASS	PASS	

NOTE / KEY :

ND = NOT DETECTED ">" = GREATER THAN
MG/KG = MILLIGRAM(S) PER KILOGRAM = PPM = PART(S)

PER MILLION

DETECTION LIMIT (MG/KG) : 10